


 
 

Water Works Engineers, LLC 
 

Principals 
James J. Geselbracht, P.E. 

Sami A. Kader, P.E. 
John H. Matta, P.E.  

 
 
 

7580 N. Dobson Road, Suite 200 
Scottsdale, AZ 85256 
Telephone: 480-661-1742 
 

 

 2/1/2013 

Chris Fetzer 
Executive Director 
NACOG Water Quality Planning 
119 East Aspen Avenue 
Flagstaff, AZ 86001 
 
Subject: City of Prescott Airport Water Reclamation Facility – Expansion Phase 1 
  NACOG 208 Water Quality Management Plan Amendment 
  Response to NACOG and ADEQ comments dated Nov 1, 2012 
 
Dear Mr. Fetzer: 
 
On behalf of the City of Prescott, we are submitting the responses to address NACOG and 
ADEQ comments dated Nov 1, 2012.  We are also attaching revised documents that are 
[...]
9
4
0

4
9
4
0

4
9
4
0

PANEL 6

4940.33

4945

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4945

4
9
4
5

4945

4
9
4
5

49
45

4
9
4
5

4
9
4
5

4945

4
9
4
5

4
9
4
5

49454945

4
9
4
5

4
9
4
5

4945

494
5

494
5

4
9
4
5

4
9
4
5

49
45

4945

494
5

49
45

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4945

4
9
4
5

4
9
4
54

9
4
5

4
9
4
5

4
9
4
5

49
45

49
45

4945

4
9
4
5

4
9
4
5

4945
4945

4945

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4
9
4
5

4950

4
9
5
0

4950

4
9
5
0

4
9
5
0

4
9
5
0

4950

4
9
5
0

4
9
5
0

4950

49
50

49
50

4950

4950

4950

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4950 4950

4
9
5
0

4
9
5
0

4950

4
9
5
0

4
9
5
0

4
9
5
0

49504950

4
9
5
0

4950 4950

4950

49
50

4950

4950

4950

4950
4950

4
9
5
0

4
9
5
0

4950

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
0

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4955

4
9
5
5

4955 4955

4955

495
5

4
9
5
5

4955

4955

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

4
9
5
5

PANEL 5

4959.51

rahulz
Text Box
Existing Structure getting Demolished

rahulz
Text Box
Existing Structure getting repurposed

rahulz
Text Box
New Structures

rahulz
Text Box
Existing Recharge Ponds

rahulz
Line

rahulz
Text Box
PMA Boundary

rahulz
Callout
500 yr Floodplain

rahulz
Callout
100 yr Floodplain

rahulz
Callout
Existing Filter

rahulz
Callout
Existing UV and Effluent Pump Station

rahulz
Callout
Existing Clarifier/Sludge Holding Tank

rahulz
Callout
Existing Sludge Drying Beds

rahulz
Callout
Existing Dewatering Building

rahulz
Callout
New Effluent Pump Station

rahulz
Callout
New Chlorine Contact Basins

rahulz
Callout
New Blower, Chemical and Electrical Room

rahulz
Callout
New RAS/WAS Pump Station

rahulz
Callout
New Secondary Clarifiers

rahulz
Callout
Existing Lab

rahulz
Callout
Existing Clarifier

rahulz
Callout
Existing Headworks

rahulz
Callout
New Operations Building

rahulz
Callout
New Maintenance Building

rahulz
Callout
Existing Storage Tank

rahulz
Callout
Existing Anoxic Basin

rahulz
Callout
Existing Oxidation Ditches

rahulz
Callout
New Headworks Building

rahulz
Callout
New Aeration Basins

rahulz
Callout
Pollution Management Area

rahulz
Text Box
Recharge Pond 6

rahulz
Text Box
Recharge Pond 7

rahulz
Text Box
Recharge Pond 5

rahulz
Text Box
Recharge Pond 1

rahulz
Text Box
Recharge Pond 4

rahulz
Text Box
Recharge Pond 2

rahulz
Text Box
Recharge Pond 3

rahulz
Text Box
Recharge Pond 8

johnm
Callout
Future Advanced Treatment Area



FROM SOUTH

COLLECTION

SYSTEM

FROM NORTH

COLLECTION

SYSTEM

 G-00-012 B

 G-00-012 A

STORAGE TANKS

TO EXISTING SLUDGE

WATER SYSTEM

NON POTABLE

TO PLANT

PUMP STATION SUMP DRAIN

SANITARY DRAINS AND RAS/WAS 

FROM BCE BLDG SUMP & 

M

PUMP STATION

PRIMARY SLUDGE

PRIMARY CLARIFIERS

PUMP STATION

PRIMARY SCUM

        

BLOWERS

AERATION BASINS

PUMP STATION

SECONDARY SCUM

PUMP STATION

RAS

PUMP STATION

EFFLUENT

PUMP STATION

NPW

CONTACT BASINS

CHLORINE

NO. 1 NO. 2 NO. 3 NO. 4 NO. 5 NO. 6

NO. 1 NO. 2 NO. 3 NO. 4

F
E

E
D
 S

Y
S

T
E

M

H
Y

P
O

C
H

L
O

R
IT

E

M

M

DR

NO. 2 NO. 1NO. 3NO. 4

NO. 1NO. 2NO. 3NO. 4

NO. 1NO. 3

NO. 4 NO. 2

M

M

PUMP STATION

WAS

M

COMPACTOR

WASHER/

DUMPSTER

SCREEN

GRIT

CLASSIFIER

WASHER/

M

M
PUMP STATION

EQUALIZATION

M

MANHOLE

INFLUENT 

TERTIARY FILTERS

SPLITTER BOX
CLARIFIER
SECONDARY 

AND RECHARGE BASINS

TO REUSE STORAGE TANK

G-00-013 C

BASIN NO. 2

WEST EQUALIZATION

BASIN

EQUALIZATION

EAST

MANHOLE

METERING

MANHOLE

METERING

FEED SYSTEM

FROM POLYMER

PUMP STATION

FILTER BACKWASH

SSGRE

RAS

R
A

S
S

H
C

M
L

M
L

S
E

S
EM

L

WAS

SE

FBW

SHC

SHC

EQR
EQR

STORAGE TANKS/THICKENER

TO EXISTING SLUDGE

F
IG

U
R

E
 6

A

P
R

O
C

E
S

S
 F

L
O

W
 D
IA

G
R

A
M

L
IQ

U
ID
 S

T
R

E
A

M

PHASE 1

EXISTING

FUTURE

LEGEND

V
E

R
IF

Y
 S

C
A

L
E

O
R
IG
IN

A
L
 D

R
A

W
IN

G
.

B
A

R
 I
S
 O

N
E
 I

N
C

H
 O

N 1
"

0

S
C

A
L
E

S
 A

C
C

O
R

D
IN

G
L

Y
.

T
H
IS
 S

H
E

E
T
, 

A
D
J

U
S

T

IF
 N

O
T
 O

N
E
 I

N
C

H
 O

N

DATE

A

6

B

C

D

1 2 3 4 5

E
X

P
A

N
S
IO

N
 P

R
O
J
E

C
T
 -
 P

H
A

S
E
 1

A
IR

P
O

R
T
 W

R
F

JULY 2012

FILENAME: SCALE:S:\CAD\Projects\11-013 Prescott Airport WRP\Drawings\Deliverables\NACOG 208 Permit\1113D-Figure6A.dgn 1:0.166667

D
ri
n
k

n
g

t

i
W

r

S
c
o
tt
s
d
a
le
, 

A
Z

4
8
0
-6

6
1
-1

7
4
2

7
5
8
0
 N
. 

D
o
b
s
o
n
 R

d
, 
S
u
it
e
 2

0
0

SPLITTER BOX

AERATION BASIN 

  

M MM M

CLARIFIERS

SECONDARY

CLARIFIERS

SECONDARY

G-00-012 A

S
H

C
S

H
C



BASIN NO. 5

RECHARGE

BASIN NO. 6

RECHARGE

TO REUSE SYSTEM

TANK

1.5MGD STORAGE

EXISTING

18"

18"

18"

1
2
"

18"

BASIN NO. 3

RECHARGE

BASIN NO. 2

RECHARGE

BASIN NO. 4

RECHARGE

BASIN NO. 8

RECHARGE

BASIN NO. 1

RECHARGE

BASIN NO. 7

RECHARGE

TO HEADWORKS

G-00-010 C

PUMP STATION

EXISTING BOOSTER

VALVE

SURGE RELIEF

14" REUSE

M

M

M

FROM EFFLUENT 

PUMP STATION

EXISTING

DEEP WELL

36" EFF

M
18" EFF

12" EFF

1
4
" 

R
E

U
S

E

14" REUSE

M

(BY OTHERS)

12" EFF

PHASE 1

EXISTING

FUTURE

LEGEND

F
IG

U
R

E
 6

B

P
R

O
C

E
S

S
 F

L
O

W
 D
IA

G
R

A
M

E
F
F

L
U

E
N

T
 M

A
N

A
G

E
M

E
N

T

V
E

R
IF

Y
 S

C
A

L
E

O
R
IG
IN

A
L
 D

R
A

W
IN

G
.

B
A

R
 I
S
 O

N
E
 I

N
C

H
 O

N 1
"

0

S
C

A
L
E

S
 A

C
C

O
R

D
IN

G
L

Y
.

T
H
IS
 S

H
E

E
T
, 

A
D
J

U
S

T

IF
 N

O
T
 O

N
E
 I

N
C

H
 O

N

DATE

A

6

B

C

D

1 2 3 4 5

E
X

P
A

N
S
IO

N
 P

R
O
J
E

C
T
 -
 P

H
A

S
E
 1

A
IR

P
O

R
T
 W

R
F

JULY 2012

FILENAME: SCALE:S:\CAD\Projects\11-013 Prescott Airport WRP\Drawings\Deliverables\NACOG 208 Permit\1113D-Figure6B.dgn 1:0.166667

D
ri
n
k

n
g

t

i
W

r

S
c
o
tt
s
d
a
le
, 

A
Z

4
8
0
-6

6
1
-1

7
4
2

7
5
8
0
 N
. 

D
o
b
s
o
n
 R

d
, 
S
u
it
e
 2

0
0

DISCONNECTED



FROM PRIMARY

SLUDGE PUMP

STATION

FROM WAS

PUMP STATION

G-00-011B

G-00-011A

TSL

TSL

81-CNT-941

WAS

PS

M M

FEED SYSTEM

POLYMER

CHAMBER

MIXING

FEED SYSTEM

POLYMER

CHAMBER

MIXING

BLOWERS

CENTRIFUGE

FEED PUMP

POLYMER
FEED PUMP

POLYMER

FEED PUMP

CENTRIFUGE

FEED PUMP

CENTRIFUGE

NO.2

STORAGE TANK 

SLUDGE

NO.1

STORAGE TANK 

EXISTING SLUDGE

BLOWERS

G-00-011 A

SPLITTER BOX

TO SECONDARY CLARIFIER

PUMPS

TSL

TO MANHOLE M

FLOW PUMP STATION

EXISTING RETURN

CEN

C
E

N

CEN

RFRF

(EXIST RAS/WAS P.S.)

PUMPS

TSL

T
S

L

NC

P
A

TSL

TSL

NC

NC

NC

TSL
W

A
S

PHASE 1

EXISTING

FUTURE

LEGEND

V
E

R
IF

Y
 S

C
A

L
E

O
R
IG
IN

A
L
 D

R
A

W
IN

G
.

B
A

R
 I
S
 O

N
E
 I

N
C

H
 O

N 1
"

0

S
C

A
L
E

S
 A

C
C

O
R

D
IN

G
L

Y
.

T
H
IS
 S

H
E

E
T
, 

A
D
J

U
S

T

IF
 N

O
T
 O

N
E
 I

N
C

H
 O

N

DATE

A

6

B

C

D

1 2 3 4 5

E
X

P
A

N
S
IO

N
 P

R
O
J
E

C
T
 -
 P

H
A

S
E
 1

A
IR

P
O

R
T
 W

R
F

JULY 2012

FILENAME: SCALE:S:\CAD\Projects\11-013 Prescott Airport WRP\Drawings\Deliverables\NACOG 208 Permit\1113D-Figure6C.dgn 1:0.166667

D
ri
n
k

n
g

t

i
W

r

S
c
o
tt
s
d
a
le
, 

A
Z

4
8
0
-6

6
1
-1

7
4
2

7
5
8
0
 N
. 

D
o
b
s
o
n
 R

d
, 
S
u
it
e
 2

0
0

F
IG

U
R

E
 6

C

P
R

O
C

E
S

S
 F

L
O

W
 D
IA

G
R

A
M

S
O

L
ID

S

WATER SYSTEM

NON POTABLE

FROM  PLANT

NPW

P
O

L

NPW

P
O

L

TOTE

POLYMER

(OXIDATION DITCH)

TO EAST EQ BASIN



 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 13 

Table 3: Airport WRF Equipment Phasing 

Parameter, Unit Process Units – Centralization Process Units – Decentralization 
Phase Phase 

1 
Phase 

2 
Phase 

3 
Phase 

4 
Total Phase 

1 
Phase 

2 
Phase 3 Total 

Flow - mgd 3.75 7.5 11.25 15 15 3.75 7.5 9.75 9.75 
Screening System 1 – 5ft 0 1 – 5ft 0 2 1 0 1 2 
Grit System 1 0 1 0 2 1 0 1 2 
Equalization 2 2 Expanded 2 2 2 Expanded 2 
Primary Clarifiers 0 2 – 80 ft 1-80 ft 1-80 ft 4 0 2 – 80 ft 1-80 ft 3 
Aeration Basins 2 0 1 1 4 2 0 1 3 
Secondary 
Clarifiers 

2 – 100 
ft 

1 – 100 
ft 

1 – 100 
ft  

0 4 or 6 2 – 
100 ft 

1 – 100 
ft 

 3 

Tertiary Filters 3 1 1 1 6 3 1 1 5 
Disinfection - 
Chlorine Contact 
Basins 

1 1 1 1 4 1 1 1 3 

Effluent Pumps 2 2 1 1 6 2 2 1 5 
Solids Thickening 2 2 Upgraded 2 2 2 Upgraded 2 

Solids Dewatering 
(centrifuge or 
equivalent) 

1 1 1 1 4 1 1 1 3 

Anaerobic 
Digestion 

- - X X -   X  

3.6.1 Unit Processes 
3.6.1.1 Preliminary Treatment 

Preliminary treatment will consist of fine screening and grit removal. One fine screen (6 mm) 

will be installed in this phase. Screenings from the screens will be sent to washer compactor 

and finally to the dumpster for final disposal.  

One grit system (tray type) will be installed in this phase. Tray type system is designed to 

capture 95% of grit of 106 micron size at average flow conditions. Grit will be sent to the grit 

washer and conveyor where it will be washed and sent to the dumpster for final disposal. 



 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 14 

3.6.1.2 Flow Equalization 

During Phase 1 the existing oxidation ditches will be converted to equalization basins and will 

provide 1.5 mgal of equalization capacity. The water downstream of the grit basins will be 

diverted to the equalization basins during peak hour conditions and supplemented back to the 

incoming flow during low flow conditions. The equalization basins will be used when the flow 

exceeds the plant design capacity.  This could occur during dry weather, high peak hours or 

wet weather conditions. In addition, the equalization can be brought online when a downstream 

process needs to be taken out of service for maintenance.  The equalization basins can be 

deepened and expanded if needed in the future.  

3.6.1.3 Primary Treatment 

Primary treatment is not included in the Phase 1 expansion of 3.75 mgd.  Primary clarifiers will 

be added in the future as a means of increasing treatment capacity. The site is planned for 80 

ft diameter clarifiers. 

3.6.1.4 Secondary Treatment – Aeration Basins and Secondary Clarifiers 

Secondary treatment will consist of a Biological Nitrogen Removal (BNR) process to meet a TN 

limit of 10 mg/l (Alert Limit = 8 mg/l), a BOD limit of 10 mg/l and a TSS limit of 10 mg/l with 

removal greater than 85%.  Two activated sludge processes were modeled: Modified Ludzack-

Ettinger (MLE) and Four-Stage Bardenpho (Bardenpho) process. The aeration basins are 

setup for both processes. 

Two 100 ft diameter clarifiers will be added to support the operation of the activated sludge 

process.  A RAS/WAS pump station is also provided. 

3.6.1.5 Tertiary Treatment 

The Phase 1 expansion will include tertiary filtration to meet Class A+ effluent standards for 

future water reuse goals. Cloth media filters were selected as the desired treatment 

technology. The filters will reduce the effluent TSS and turbidity, as well as decrease the 

downstream chlorine dosing requirements. 

3.6.1.6 Disinfection 

The new chlorination system for Phase 1 expansion will include one new chlorine contact basin 

and onsite sodium hypochlorite generation, storage and feed facility. As flows increases, 



 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 15 

additional chlorine contact basins, onsite hypochlorite generation equipment and feed pumps 

will be added.  

3.6.1.7 Effluent Pumping 

The plant will use effluent pumps to convey effluent to the existing recharge basins or for 

beneficial reuse and plant water use. 

3.6.1.8 Solids Thickening 

Waste activated sludge is conveyed to two gravity thickeners (existing clarifiers converted to 

thickeners).  This is expected to thicken the sludge from 0.5 to 4% before it is conveyed to the 

dewatering centrifuges. 

3.6.1.9 Solids Dewatering 

Thickened sludge is sent to the dewatering centrifuges for further dewatering.  Under Phase 1, 

the existing sludge dewatering facility that contains one centrifuge will be expanded to include 

a second larger centrifuge.  Dewatered sludge will be disposed of in a landfill. 

3.6.1.10 Digestion 

The site is planned for future anaerobic digestion including up to four digesters, control building 

and additional thickening and dewatering. 

3.6.1.11  Future Treatment 

The site is also planned to accommodate future treatment processes to address potential 

future regulations related to endocrine disruptors, and pharmaceuticalssuch as advanced 

oxidation, adsorption or other treatment processes. 

3.7 Water Quality Requirements, Problems and Control Measures 
The Airport WRF is currently operating under the following permits.  

1. Aquifer Protection Permit (APP) -    P-101733 

2. Water Storage Permit -      71-519567.0001 

3. Water Storage Permit (Additional Permit) -   73-528737.0001 

4. Recovery Well Permit -      74-569302.0001 

5. Type 3 Agent Reclaimed Water General Permit - R106161, LTF # 50923 



 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 16 

The proposed facility will comply with the BADCT and Class A+ effluent requirements. The 

anticipated effluent limits for the Airport WRF are summarized in Table 4. 

Table 4: Anticipate Effluent Discharge Limits 

 
Effluent Quality 

Effluent Limit 
Design Alert Discharge Limit 

BOD5 - Monthly Average (mg/L) 8 8 10 
TSS - Monthly Average (mg/L) 8 8 10 
BOD5, CBOD5, and TSS Removal (%) >85 N/A >85 
Filtered Effluent Turbidity - 24-hour 
Average (NTU) 2 N/A 2.0 

Filtered Effluent Turbidity - Instantaneous 
Maximum (NTU) 5 N/A 5.0 

Total Nitrogen - Five-Month Rolling 
Geometric Mean (mg/L) 8 8 10 

pH (SU) 6 to 9 8 9 
Fecal Coliform - Single Sample Maximum 
(CFU or MPN/100 mL) 0 Not Typically 

Established 23.0 

Potential problems that can be anticipated are related to equipment failures, power outage, or 

high influent flows and process upsets. 

- Equipment failure is mitigated by providing standby equipment and process units for the 

largest equipment.   

- Power outage is addressed with a standby generator that can provide power to 

maintain proper treatment in the plant.  Additional generators can be added in the future 

as needed.  The Airport WRF shall be provided with automatic transfer switchgear. 

- High influent flows are mitigated with influent equalization.  The new plant will use the 

existing oxidation ditches to provide 1.5 mgal of equalization flow. The water 

downstream of the grit basins will be diverted to the equalization basins during peak 

hour conditions and supplemented back to the incoming flow during low flow conditions. 

The equalization basins will be used when the flow exceeds the plant design capacity.  

This could occur during dry weather, high peak hours or wet weather conditions. In 

addition, the equalization can be brought online when a downstream process needs to 

be taken out of service for maintenance. 

- Process upsets including secondary treatment (activated sludge process), filtration and 

disinfection can occur.  The proposed plant secondary treatment is designed to handle 



 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 17 

high influent loadings and is equipped with redundant equipment.  The tertiary filters are 

also equipped with a redundant filter.  All treatment processes are equipped with 

instrumentation to provide process performance monitoring and controls. 

3.8 Effluent Disposal and Reuse Sites 
The existing Airport WRF site includes 8 recharge basins that can receive effluent from the 

Airport WRF, Sundog WWTP and surface water allotments.  This largely occurs during the 

winter months as demand for reclaimed effluent is negligible.  Surface water recharge can 

continue through the summer months as flows are available. The existing ADWR USF permit 

allows for 7,200 acre-feet per year (afa) or 6.43 mgd to be recharged. (Nine (9) basins are cited 

in the ADWR USF permit, but only eight (8) are currently constructed). These basins are shown 

in Figure 5.  Currently, the contributions by each source is estimated as follow: 

1. Airport WRF:  2.2 mgd (2,464 afa) 

2. Sundog WWTP:  2.2 mgd (2,464 afa) 

3. Surface Water:  1.8 mgd (2,000 afa) 

Hydrogeological studies have shown these recharge basins have capacity to handle ultimate 

peak flows of 15 mgd. 

During the summer, effluent from the Airport WRF is used for irrigation.  Irrigation sites are 

shown in Figure 7 based on Type 3 Agent Reclaimed Water General Permit. 

3.9 Service of Sanitary District 
The City of Prescott service area includes the following private wastewater improvements 

districts as shown on Figure 8.  These districts do not provide any on-site treatment and 

discharge into the Prescott’s collection system for ultimate treatment at the City’s wastewater 

treatment plants:

1- Calvary Chapel 

2- Creekside Sanitary District 

3- Granite Garden Sanitary District 

4- High Valley Ranch  

5- Iron Springs Sanitary District 



ATTACH~1.JPG
 







 
CITY OF PRESCOTT, AZ 
AIRPORT WATER RECLAMATION FACILITY EXPANSION 
PHASE 1: CIP11-009  NACOG 208 WQM PLAN AMENDMENT 
 

  

 Page 20 

3.10 Ownership of Land – Plant Site and Reuse Areas 
The City owns approximately 115 acres of land where the facility is located that includes the 

existing Airport WRF and recharge basins for effluent recharge. The City is currently in the 

process of procuring approximately 83 acres of surrounding properties to meet the 1,000 feet 

noise and odor control easement.  An aerial Photograph showing the existing facility, location 

of proposed facility, recharge basins, noise and odor control easement, and properties that is 

being procured around the facility is included in Figure 9. 

The reuse sites are privately owned or owned by the City of Prescott. 

3.11 Project Time Frames 
The design tasks associated with Phase1 expansion was completed in July 2012.    

Construction of the facility will commence in September 2012 and will be completed in May 

2014. Additional expansions will occur in 3.75 mgd increments as population or demand 

increases. 

3.12 Financial Constraints 
The City of Prescott has completed all the necessary financial planning for this project including 

adjustments to the water and sewer rates and acquiring a loan from WIFA.  Section 6 of this 

document provides additional information regarding financial constraints. 

3.13 Compliance with EPA municipal and industrial stormwater 
discharge regulations 

The project is designed to comply with EPA municipal and industrial stormwater discharge 

regulations.  The site drainage is designed considering a 100 yr – 2 hr storm event.  

Additionally, the stormwater basins will reduce the discharged amount to pre-developed 

conditions.  

Onsite drainage will be managed through a retention basin located at the southeast corner of 

the site, a second one along the north eastern boundary of the site and another in the middle of 

the eastern site boundary.  Table 5 summarizes the details regarding these retention basins.  

Open tankage was subtracted from the area calculation as these structures will not generate 

any run-off. 

 



1
0
0
0
’ 
S

E
T

B
A

C
K

S
IT

E
 P

L
A

N

F
IG

U
R

E
 9

V
E

R
IF

Y
 S

C
A

L
E

O
R
IG
IN

A
L
 D

R
A

W
IN

G
.

B
A

R
 I
S
 O

N
E
 I

N
C

H
 O

N 1
"

0

S
C

A
L
E

S
 A

C
C

O
R

D
IN

G
L

Y
.

T
H
IS
 S

H
E

E
T
, 

A
D
J

U
S

T

IF
 N

O
T
 O

N
E
 I

N
C

H
 O

N

DATE

A

6

B

C

D

1 2 3 4 5

E
X

P
A

N
S
IO

N
 P

R
O
J
E

C
T
 -
 P

H
A

S
E
 1

A
IR

P
O

R
T
 W

R
F

JULY 2012

AREA ACRES

1
0
0
0
’

1000’

87.4
BOUNDARY

TOTAL ODOR 

403’
